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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC CFR Title 47, Part 15, Subpart C
Standard(s) Section Test Item Test Result |Judgment| Remark
15.207 AC Power Line Conducted Emissions | APPENDIX A PASS | -
15.247(d) APPENDIX B
15.205(a) Radiated Emissions APPENDIXC | PASS | --—----
15.209(a) APPENDIX D
15.247(a)(2) Bandwidth APPENDIX E PASS | -
15.247(b)(3) Maximum Output Power APPENDIX F PASS | -
15.247(d) Conducted Spurious Emissions APPENDIXG | PASS | ---—--
15.247(e) Power Spectral Density APPENDIX H PASS | -
15.203 Antenna Requirement | @ - PASS Note(2)
Note:

(1) “N/A” denotes test is not applicable in this test report.
(2) The device what use a permanently attached antenna were considered sufficient to comply with
the provisions of 15.203.
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1.1 TEST FACILITY

Company: Beijing TIRT Technology Service Co.,Ltd Shenzhen

Address: 101, 3 # Factory Building, Gongjin Electronics Shatin Community,
' Kengzi Street, Pingshan District, Shenzhen, China

CNAS Reglstratlon CNAS L 14158

Number:

A2LA Registration Number: | 6049.01

FCC_ Acc_redlted Lab._ CN1309

Designation Number:

FCC Te§t Firm Registration 825524

Number:

Telephone: +86-0755-27087573

1.2 MEASUREMENT UNCERTAINTY

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report. The measurement uncertainties given below are based
on a 95% confidence level (based on a coverage factor (k=2))

The TIRT measurement uncertainty as below table:

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +142.12kHz
RF power conducted +0.74dB
RF power radiated +3.25dB
Spurious emissions, conducted (9kHz~40GHz) +1.78dB
Spurious emissions, radiated (9kHz~30MHz) +2.8dB
Spurious emissions, radiated (30MHz~1GHz) +4.6dB
Spurious emissions, radiated (1GHz ~ 18GHz) +4.9dB
Spurious emissions, radiated (18GHz ~ 40GHz)  [+5.54dB
Conduction Emissions(150kHz~30MHz) +3.1dB
Humidity +4.6%
Temperature +0.7°C
Time +1.25%

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.

Page 8 of 99




Report No.: FCC022022-5921RF1

1.3 TEST ENVIRONMENT CONDITIONS

Test Item Temperature| Humidity Test Voltage Tested By

AC Power Line Conducted Emissions 24°C 54% AC 120V/60Hz | Stone Tang
Radiated Emissions-9kHz to 30 MHz 25°C 55% PoE 48V Stone Tang
Radiated Emissions-30MHz to 1000MHz 23°C 53% PoE 48V Stone Tang
Radiated Emissions-Above 1000MHz 25°C 60% PoE 48V Stone Tang
Bandwidth 23-25°C 50% PoE 48V Stone Tang

Maximum Output Power 23-25°C 50% PoE 48V Stone Tang
Conducted Spurious Emissions 23-25°C 50% PoE 48V Stone Tang
Power Spectral Density 23-25°C 50% PoE 48V Stone Tang
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment Wireless Access Point
Brand Name Nomadix

Test Model AP 6WB

Series Model NA

Model Difference(s) NA

Software Version NA

Hardware Version NA

Power Source POE supplied.

Power Rating

Input Rating:DC 48V 0.6A, PoE
Output Rating:DC48V 0.3A, PSE

Operation Frequency

2412 MHz ~ 2462 MHz

Modulation Type

IEEE 802.11b: DSSS
IEEE 802.11g: OFDM
IEEE 802.11n: OFDM
IEEE 802.11ax: OFDMA

Bit Rate of Transmitter

IEEE 802.11b: 11/5.5/2/1 Mbps

IEEE 802.11qg: 54/48/36/24/18/12/9/6 Mbps
IEEE 802.11n: up to 300 Mbps

IEEE 802.11ax: up to 573.6 Mbps

Maximum Output Power

IEEE 802.11b: 25.73 dBm (0.3741 W)

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's

manual.
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2. Channel List:

CHO1 - CH11 for IEEE 802.11b, IEEE 802.11¢g, IEEE 802.11n(HT20), IEEE 802.11ax(HE20)
CHO03 - CHO09 for IEEE 802.11n(HT40), IEEE 802.11ax(HE40)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452
3. Antenna Specification:
Ant. Brand Model Name Antenna Type Connector Gain (dBi)
1 Wanshih TW2WFIO036A PIFA MHF 3.7
2 Wanshih TW2WFI0037A PIFA MHF 5.6
Note:

1) This EUT supports MIMO 2X2, any transmit signals are correlated with each other, so Directional
gain=10log[(10%"%+10°¥?°)%/N]dBi, that is Directional gain=10log[(10%"?°+10>%%)?/2]dBi =7.71.
So, the output power limit is 30-(7.71-6)=28.29, the power spectral density limit is 8-(7.71-6)=6.29

2) The antenna gain and beamforming gain are provided by the manufacturer.

4. Table for Antenna Configuration:
Operating Mode

TX Mode 17X 21X
|EEE 802.11b - V(Ant. 1 + Ant. 2)
|EEE 802.11g - V(Ant. 1 + Ant. 2)
IEEE 802.11n(HT20) - V(Ant. 1 + Ant. 2)
|IEEE 802.11n(HT40) V(Ant. 1 + Ant. 2)
IEEE 802.11ax(HE20) V(Ant. 1 +Ant. 2)
IEEE 802.11ax(HE40) V(Ant. 1 + Ant. 2)

Page 11 of 99




Report No.: FCC022022-5921RF1

2.2 DESCRIPTION OF TEST MODES

The test system was pre-tested based on the consideration of all possible combinations of EUT operation

mode.
Pretest Mode Description

Mode 1 TX B Mode Channel 01/06/11
Mode 2 TX G Mode Channel 01/06/11
Mode 3 TX N(HT20) Mode Channel 01/06/11
Mode 4 TX N(HT40) Mode Channel 03/06/09
Mode 5 TX AX(HE20) Mode Channel 01/06/11
Mode 6 TX AX(HE40) Mode Channel 03/06/09
Mode 7 TX B Mode Channel 06

Following mode(s) was (were) found to be the worst case(s) and selected for the final test.

AC power line conducted emissions test

Final Test Mode

Description

Mode 7

TX B Mode Channel 11

Radiated emissions test - Below 1GHz

Final Test Mode

Description

Mode 7

TX B Mode Channel 11

Radiated emissions test- Above 1GHz

Final Test Mode

Description

Mode 1 TX B Mode Channel 01/06/11

Mode 2 TX G Mode Channel 01/06/11

Mode 3 TX N(HT20) Mode Channel 01/06/11
Mode 4 TX N(HT40) Mode Channel 03/06/09
Mode 5 TX AX(HE20) Mode Channel 01/06/11
Mode 6 TX AX(HE40) Mode Channel 03/06/09

Conducted test

Final Test Mode

Description

Mode 1

TX B Mode Channel 01/06/11
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Mode 2 TX G Mode Channel 01/06/11

Mode 3 TX N(HT20) Mode Channel 01/06/11
Mode 4 TX N(HT40) Mode Channel 03/06/09
Mode 5 TX AX(HE20) Mode Channel 01/06/11
Mode 6 TX AX(HE40) Mode Channel 03/06/09

NOTE:

(1) All the bit rate of transmitter have been tested and found the lowest rate is found to be the worst case

and recorded.

(2) For AC power line conducted emissions and radiated emission below 1 GHz test, the TX B Mode
Channel 06 is found to be the worst case and recorded.

(3) For radiated emission above 1 GHz test, the spurious points of 1GHz~26.5GHz have been pre-tested
and in this report only recorded the worst case. The remaining spurious points are all below the limit
value of 20dB. For radiated emission above 1 GHz test, the polarization of Vertical and Hoizontal are
evaluated, the worst case is Vertical for bandedge and recorded, the worst case is Hoizontal for

harmonic and recorded.

(4) For AC power line conducted emissions and radiated emissions below 1 GHz test, all adapters had
been pre-tested and in this report only recorded the worst case.

(5) IEEE 802.11ax mode only supports full RU, so only the full RU is evaluated and measured inside report.
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2.3 PARAMETERS OF TEST SOFTWARE

Test Software Version

QDART-Connectivity1.0-00078

Frequency (MHz) 2412 2437 2462
IEEE 802.11b 20 22 215
IEEE 802.119g 18 18.5 18

IEEE 802.11n(HT20) 18 19.5 19
IEEE 802.11ax(HEZ20) 16 19.5 17
Frequency (MHz) 2422 2437 2452
IEEE 802.11n(HT40) 18 17.5 17.5
IEEE 802.11ax(HE40) 15 16.5 15
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2.4 DUTY CYCLE

If duty cycle is = 98 %, duty factor is not required.
If duty cycle is < 98 %, duty factor shall be considered.
The output power = measured power + duty factor.

IEEE 802.11b

IEEE 802.119g
® RBW 10 MHz Delta 2 [T1 ]

® RBW 10 MEz  Delta 2 [T1 ]
“VBW 10 MHz -0.06 dB “VBW 10 MHz -0.06 dB
Ref 30 dBm “Att 40 dB SWT 2.5 ms 1.190000 ms Ref 30 dBm “Att 40 oB SWT 4 ms 1.584000 ms
S0 Offfet 11]5 B Marker| 1 [T1 30 Offfer 11[5 B Marker| 1 (T1
18 1808 dBm
1 20 & 2 g0 [ ]
l;ZDM ¢ WA A~ i AT
Delta L [T hd hiuly i T sen
jL_=x) 5 |_=xig —2
punzca]
*1 o T I T
et ks R e

Center 2.412 GHz

250 ps/

Center 2.412 GHz 400 ps/

Date: 14.NOV.2022 11:25:58 Date: 14.NOV.2022 11:26:58

Duty cycle = 0.650 ms / 1.190 ms = 54.62%

Duty cycle = 1.440 ms / 1.584 ms = 90.91%
Duty Factor = 10 log(1/Duty cycle) = 2.63

Duty Factor = 10 log(1/Duty cycle) = 0.41

IEEE 802.11n(HT20)
® RBW 10 MHz Delta 2 [T1

*VEW 10 MAz
“Att 40 dB SWT 10 ms

IEEE 802.11n(HT40)
® RBW 10 MHz Delta 2 [T1 ]

*VBW 10 MHz
*att 40 dB SWT 11.5 ms

Ref 30 dBm

Ref 30 dBm
30 Offfet 11]5 oB

30 Offpet 11[5 dB

Marker| 1 [T1
12{03 dBm
B [ |

b w A g A " son
L = - [V Jingoiantng WA;Mp«.kM”w” T ”\‘:* [ ,.

T 2} 44 dB
I8 L. [ o

fu -1
LM E L whatd

Center 2.412 GHz

Center 2.422 GHz 1.15 ms/

Date: 14.NOV.2022 11:27:51 Date: 14.NOV.2022 11:28:39

Duty cycle = 5.440 ms / 5.960 ms = 91.28%

Duty cycle =5.451 ms/ 6.141 ms = 88.76%
Duty Factor = 10 log(1/Duty cycle) = 0.40

Duty Factor = 10 log(1/Duty cycle) = 0.52
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IEEE 802.11ax(HE20) IEEE 802.11ax(HE40)

® RBW 10 MHz  Delta 2 [T1 ] ® RBW 10 MHz  Delta 2 [T1 ]
“VBW 10 MHz “VBW 10 MEz 0.12 dB
Ref 30 dBm *Att 40 dB SWT 11.5 ms 95 Ref 30 dBm *Att 40 dB SWT 11.5 ms 5.957000 ms
30 offfer 11]5 ap Marker|1 [T1

Mt b Ak Ao |
Wir Y A~ =

2 203bag
Bt Ay, A P FUNWTIE PYEPARN PN PY A TS L pwkw At
L =iy v alos o

o
[
e
!»
T
£

N W U Uil
Duty cycle = 5.474 ms / 5.957 ms = 91.89% Duty cycle = 5.451 ms / 5.957 ms = 91.51%
Duty Factor = 10 log(1/Duty cycle) = 0.37 Duty Factor = 10 log(1/Duty cycle) = 0.39

NOTE:

For IEEE 802.11b:

For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer
is 1 MHz and the video bandwidth is 2kHz.

For IEEE 802.11g:
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer
is 1 MHz and the video bandwidth is 1kHz.

For IEEE 802.11n(HT20):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer
is 1 MHz and the video bandwidth is 200Hz.

For IEEE 802.11n(HT40):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer
is 1 MHz and the video bandwidth is 200Hz.

For IEEE 802.11ax(HE20):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer
is 1 MHz and the video bandwidth is 200Hz..

For IEEE 802.11ax(HE40):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer
is 1 MHz and the video bandwidth is 200Hz..
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2.5 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

1

—— e —

.
2
EUT
POE
3
AC 100-240%
1
i
k]
Notebook
A
2.6 SUPPORT UNITS
Item Equipment Brand Model No. Series No.
A Notebook Dell Inspiron 15-7559 N/A
Item Cable Type Shielded Type Ferrite Core Length
1 RJ45 Cable NO NO 10m
2 RJ45 Cable NO NO Im
3 AC Cable NO NO 1.5m
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3. AC POWER LINE CONDUCTED EMISSIONS

3.1 LIMIT
o Limit (dBpV)
Frequency of Emission (MHz) -
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
05-5.0 56 46
5.0 - 30.0 60 50
NOTE:
(1) The tighter limit applies at the band edges.
(2) The limit of " * " marked band means the limitation decreases linearly with the logarithm of the frequency
in the range.
3.2 TEST PROCEDURE
a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected to the
power mains through a line impedance stabilization network (LISN). All other support equipment
powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling impedance for the
measuring instrument.
b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.
c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.
d. LISN at least 80 cm from nearest part of EUT chassis.
e. For the actual test configuration, please refer to the related Item -EUT Test Photos.

The following table is the setting of the receiver:

Receiver Parameters Setting
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz
3.3 DEVIATION FROM TEST STANDARD
No deviation.
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3.4 TEST SETUP

Vertical Reference Ground Plane

40 cm

EUT

L— LISN

80 cm

Test Receiver

L Horizontal Reference Ground Plane

3.5 EUT OPERATION CONDITIONS

EUT was programmed to be in continuously transmitting mode.

3.6 TEST RESULTS
Please refer to the APPENDIX A.
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4. RADIATED EMISSIONS

4.1 LIMIT

table below has to be followed.

In case the emission fall within the restricted band specified on 15.205(a), then the 15.209(a) limit in the

LIMITS OF RADIATED EMISSION MEASUREMENT (9 kHz-1000 MHz)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000 MHz)

Frequency (MHz)

(dBuV/m at 3 m)

Peak

Average

Above 1000

74

54
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NOTE:

(1) The limit for radiated test was performed according to FCC CFR Title 47, Part 15, Subpart C.

(2) The tighter limit applies at the band edges.

(3) Emission level (dBuV/m)=20log Emission level (uv/m).
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4.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(below 1 GHz)

b. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(above 1 GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna are set
to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
to heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth with
maximum hold mode when the test frequency is above 1 GHz.

f. The initial step in collecting radiated emission data is a receiver peak detector mode pre-scanning the
measurement frequency range. Significant peaks are then marked and then Quasi Peak detector mode
re-measured.

g. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the Peak
reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.

(below 1 GHz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak Mode
Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT shall be deemed
to meet both Peak & AVG Limits and then only Peak Mode was measured, but AVG Mode didn‘t
perform. (above 1 GHz)

i. For the actual test configuration, please refer to the related Item -EUT Test Photos.

The following table is the setting of the receiver:

Spectrum Parameters Setting
Start ~ Stop Frequency 9 kHz~150 kHz for RBW 200 Hz
Start ~ Stop Frequency 0.15 MHz~30 MHz for RBW 9 kHz
Start ~ Stop Frequency 30 MHz~1000 MHz for RBW 100 kHz
Spectrum Parameters Setting
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RBW / VBW 1 MHz / 3 MHz for PK value
(Emission in restricted band) 1 MHz / 1/T Hz for AVG value
Receiver Parameters Setting
Start ~ Stop Frequency 9 kHz~90 kHz for PK/AVG detector
Start ~ Stop Frequency 90 kHz~110 kHz for QP detector
Start ~ Stop Frequency 110 kHz~490 kHz for PK/AVG detector
Start ~ Stop Frequency 490 kHz~30 MHz for QP detector
Start ~ Stop Frequency 30 MHz~1000 MHz for QP detector
Start ~ Stop Frequency 1 GHz~26.5 GHz for PK/AVG detector
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4.3 DEVIATION FROM TEST STANDARD
No deviation.

4.4 TEST SETUP

9 kHz to 30 MHz

IO.& m

Ground Plane

Receiver

30 MHz to 1 GHz

|
1H
H

-4 m

3m

0.8 m

Ground Plane

Receiver |_“§ amp.
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Above 1 GHz

Ground Plane

Receiver

Amp.
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4.5 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

4.6 TEST RESULTS - 9 KHZ TO 30 MHZ
Please refer to the APPENDIX B.

Remark:

(1) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).
(2) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.7 TEST RESULTS - 30 MHZ TO 1000 MHZ
Please refer to the APPENDIX C.

4.8 TEST RESULTS - ABOVE 1000 MHZ
Please refer to the APPENDIX D.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5. BANDWIDTH

5.1 LIMIT

Section

Test ltem Limit

FCC 15.247(a)(2)

6 dB Bandwidth

99% Emission Bandwidth -

5.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block

diagram below.

b. The following table is the setting of the spectrum analyzer:

For 6 dB Bandwidth:

Spectrum Parameters Setting
Span Frequency > Measurement Bandwidth

RBW 100 kHz
VBW 300 kHz

Detector Peak
Trace Max Hold

Sweep Time Auto

For 99% Emission Bandwidth:

Spectrum Parameters Setting

Span Frequency

Between 1.5 times and 5.0 times the OBW

300 kHz For 20MHz

RBW 1 MHz For 40MHz
1 MHz For 20MHz
VBW 3 MHz For 40MHz
Detector Peak
Trace Max Hold
Sweep Time Auto

5.3 DEVIATION FROM STANDARD

No deviation.

5.4 TEST SETUP

EUT

ATT.

Minimum 500 kHz

SPECTRUM

5.5 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

5.6 TEST RESULTS

Please refer to the APPENDIX E.

ANALYZER
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6. MAXIMUM OUTPUT POWER

6.1 LIMIT

Section

Test ltem

Limit

FCC 15.247(b)(3)

Maximum Output Power

1.0000 Watt or 30.00 dBm

6.2 TEST PROCEDURE

a. The EUT was directly connected to the peak power analyzer and antenna output port as show in the

block diagram below.

b. The maximum conducted output power was performed in accordance with method 11.9.2.3.1 (for AVG
power) of ANSI C63.10-2013 and FCC KDB 662911 D01 v02r01 Multiple Transmitter Output.

6.3 DEVIATION FROM STANDARD

No deviation.

6.4 TEST SETUP

EUT

ATT.

6.5 EUT OPERATION CONDITIONS

The EUT was programmed to be in continuously transmitting mode.

6.6 TEST RESULTS

Please refer to the APPENDIX F.

Peak Power Analyzer
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7. CONDUCTED SPURIOUS EMISSIONS

7.1 LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator
shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level
of the desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak Output Power limits. If the transmitter complies with
the Output Power limits based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall be 30 dB instead of 20
dB. Attenuation below the general limits specified in Section 15.209(a) is not required.

7.2 TEST PROCEDURE
a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block

diagram below.
b. The following table is the setting of the spectrum analyzer:

Spectrum Parameters Setting
Start Frequency 30 MHz
Stop Frequency 26.5 GHz
RBW 100 kHz
VBW 300 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto
7.3 DEVIATION FROM STANDARD
No deviation.
7.4 TEST SETUP
EUT SPECTRUM

ATT.

ANALYZER

7.5 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

7.6 TEST RESULTS
Please refer to the APPENDIX G.

Page 28 of 99




Report No.: FCC022022-5921RF1

8. POWER SPECTRAL DENSITY

8.1 LIMIT

Section

Test Item

Limit

FCC 15.247(e)

Power Spectral Density

8 dBm
(in any 3 kHz)

8.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block

diagram below.

b. The following table is the setting of the spectrum analyzer:

Spectrum Parameters Setting
Span Frequency 25 MHz (20 MHz) / 60 MHz (40 MHz)
RBW 3 kHz
VBW 10 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto

8.3 DEVIATION FROM STANDARD
No deviation.

8.4 TEST SETUP

EUT

ATT.

SPECTRUM

8.5 EUT OPERATION CONDITIONS

ANALYZER

The EUT was programmed to be in continuously transmitting mode.

8.6 TEST RESULTS
Please refer to the APPENDIX H.
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9. MEASUREMENT INSTRUMENTS LIST

No. Equipment Manufacturer Type No. Serial No. Cat?]rated
1 EMI Receiver Rohde&Schwarz ESCI 1166.5950.03 2023/10/14
2 AMN Rohde&Schwarz ENV216 3560.6550.05 | 2023/10/14
3 AMN Schwarzbeck NSLK8127 #829 2023/10/14
g | EOSLRENRE | Rohdesschwarz | RP-X1 N/A 2023/10/14
5 ECSICEEILN RF Rohde&Schwarz | Sapre sm N/A 2023/10/14
6 EMI Receiver Rohde&Schwarz ESR7 102013 2023/10/14
7 Spectrum analyzer | Rohde&Schwarz FSV30 103741 2023/10/17
8 Spectrum analyzer KEYSIGHT N9010A-44 | MY51440158 2023/10/17

Log periodic VULB
9 antenna Schwarzbeck | VULB 9163 9163-361 2023/10/15

10 Loop Antenna Schwarzbeck FMZElSlQ 00029 2023/07/03
11 Horn Antenna Schwarzbeck oos | 9120D-1201 | 2023/10/15
12 Horn Antenna Schwarzbeck BBHA 9170 9170#685 2023/10/15
13 Preamplifier Schwarzbeck BBV9745 #78 2023/10/15
14 Preamplifier Schwarzbeck BBV9721 9721-019 2023/10/15
15 Preamplifier / LNA 0920N 2014 2023/10/15

" TRLA-0101

16 Preamplifier RF System/UK 80G50B 22062101 2023/07/20
17 | FOSREINRE | Rohdegschwarz | AP-x1 N/A 2023/10/15
18 | ECSREINRE HAOXUN Z-108 N/A 2023/10/15
19 RF Cable ZDECL A or) | 18124358 | 2023/07/20
20 | Spectrum Analyzer Agilent N9010A MY51440158 2023/10/17
21 | Spectrum Analyzer Agilent N9010A MY52221119 2023/10/17
22 EMI Receiver Rohde&Schwarz ESU 100184 2023/07/20
o3 | Temp&Humidity Anymetre JR900 N/A 2023/10/16

Recorder
24 Powergrﬁ{'ec“on Tonscend JS0806-2 | 188060134 | 2023/10/16
Temp&Humidity NTH1100-3

25 Chamber ETOMA OA 16080628 2023/10/16
26 Filter STI STI15-9845 N/A N/A
27 Filter STI 5.1G N/A N/A
28 Filter STI STI15-9845 N/A N/A
29 Testing Software EZ-EMC TW-03A2 N/A N/A

Remark: "N/A” denotes no model name, serial no. or calibration specified.
“*” calibration period of equipment list is three year.
Except * item, all calibration period of equipment list is one year.
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10. EUT TEST PHOTO

AC Power Line Conducted Emissions Test Photos
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Radiated Emissions Test Photos
30 MHz to 1000 MHz

Radiated Emissions Test Photos
Above 1GHz
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APPENDIX A - AC POWER LINE CONDUCTED EMISSIONS
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[Test Mode [TX B Mode Channel 06 Phase Line

100.0  diu¥/m

40
il
0
(o1 ‘x

- I
o A

Mn
an *‘ﬂ‘f )'L\l\w‘
K
W o ! MWW W‘\.M-&m-l
e
F \*\' { \‘“‘Wwwﬂ*“”w““w e, paak
W L

0
an

0150 0.5 [MHz] 5 000

Reading Comect Measure-
No. Mk.  Freq. Level Factor ment Limit  Ower

MHz dBuim dB dBuVim dBuvm dB Dretector Comment

1 0.3940 2T.M1 19.52 46.53 5793 -1145 QP
2" 0.3940  21.30 19.52 4082 4798 -T16  AVG
3 0.5020  13.73 19.53 3326 5600 -2274 QP
4 0.5020 T7.63 19.53 2716 46.00 -1884 AVG
5 1.1100  10.38 19.69 3007 5600 -2593 QP
6 1.1100 2.80 19.69 2249  46.00 -2351 AVG
7 1.7940 8.08 10.96 28.04 5600 -2796 QP
[ 1.7940 2497 19.96 2293 46.00 -23.07 AVG
9 2.8900 9.03 2067 2970 56.00 -2630 QP
10 2.8900 4.06 2067 2473 46.00 -21.27 AVG
1 4.6540 9.39 20.36 29.75 5600 -2625 QP
12 4.6540 4.88 20.36 2524 46.00 2076 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX B Mode Channel 06 Phase Neutral
1000 dBwdm B
an
1]

'l'll’\LM ”"MI'L }‘é

m\

[

fmwwww%
o, “'h""““"'""-"-'m,

P T
K‘ Tyt hmmewrﬂ"W N*
2 'I&_.__._._.,_
ave
1
(]
0150 05 [MHz] 3 30000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Owver
MHz dBuim dB dBu’'m dBuvim dB Dietecior Comment
1 0.3900 27.51 18.71 47.22 58.06 -1084 QP
2 " 0.3900 21.74 18.71 41.45 48.06 -6.61 AVG
3 0.5100 16.25 19.74 3599 56.00 -20.01 QP
kS 0.5100 6.67 19.74 26.41 46.00 -1959 AVG
5 11220 10.16 19.82 30.08 56.00 -25%2 QP
& 11220 265 19.82 22857 45.00 -2343 AVG
7 1.9300 8.79 20.26 29.05 56.00 -2695 QP
8 1.9300 343 20.26 23.69 45.00 -22.31 AVG
L] 3.0340 8.64 2023 2887 56.00 -2713 QP
10 3.0340 3.63 2023 23.86 46.00 -2214  AVG
1 4 5780 9.07 2035 2942 56.00 -2658 QP
12 4 5780 4.47 2035 24 .82 46.00 -2118  AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX B - RADIATED EMISSION - 9 KHZ TO 30 MHZ
Radiated emission: 9kHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which
was 20dB lower than the limit line was not reported.

There is a comparison data of both open-field test site and semi-Anechoic chamber, and the
result came out very similar.
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APPENDIX C - RADIATED EMISSION - 30 MHZ TO 1000 MHZ
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[Test Mode [TX B Mode Channel 06 Polarization Vertical
20 daVim
&2
52 |
| - —
z : ¥ ¥
- X
E]
x ®
x2
12
F4
-
1H
-20.0
oon VEF.0n 22400 IZLon 418,00 51500 12,00 e, 0 A0G, 00 TN 0o MH:

Reading Cormect Measure-
No. Mk. Freq. Level Factor meant Limit  Owar

Mz dBuv dB dBubim  dBuvim  dB
1 31.2833  11.51 1426 2577 4000 -1423
2 * B257T53 1710 14.61 3.7 40000 -B.28
3 T9.2426 11.19 14.74 2583 40000 1407
4 467 2350 14.11 20,70 34 .81 4600 -11.19
5
B8

i

501.1790 1525 2148 35.71 46.00 -8.29
550.9480 9.80 2182 31.72 4800 -1428

%%%%%%§

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode [TX B Mode Channel 06 Polarization Horizontal
T20  dBuvim
&2
&2 |
@l ——— !
- I T '3 5
1 X
= WM MRS
x2
12
z
-H
hk:|
-28.1
30.000 13700 224,00 F.on 418.00 S15.00 G12.00 e 00 A06.00 100000 MH:

Reading Cormect Measure-
No. Mk. Freq. Lavel Factor meant Limit  Ower

MFz dBuV dB dBuVim  dBuwkn  dB  Detscior | Commenl

4T3 BT 11.14 20.T6 31.80 48.00 -14.10

* 501.1780 13.82 2146 3538 48.00 -10.62
526.3967 10,71 21.62 32.33 48.00 -13.67
B81. 4067 283 28.23 31.06 45.00 -14.84
8922 5167 214 29.71 31.85 48.00 -14.15
S48 7610 0.67 3013 30.80 48.00 -15.20

S| 5| S| 5| 5| %

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX D - RADIATED EMISSION- ABOVE 1000 MHZ
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Polarization

Vertial

1270 dBuV/m

nz -
107
97
87
I
B7
1
b
57 - ﬁ
v X \,‘\"‘%v_v___,_/
7
27.0
2362.000 237200 238200 239200 240200 241200 242200 243200 244200 2462.00 MHz
Reading Correct Measure-
Mo. Mk. Freg.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuV/m dBulim dB Detector Comment
1 2386.800 25.23 33.26 58.49 74.00 -15.51 peak
2 2387.300 17.62 33.26 50.88 54.00 -312 AVG
3 2390.000 21.89 33.27 55.16 74.00 -18.84 peak
4 2390.000 10.26 33.27 43.53 54.00 -1047 AVG
5 * 2412.800 79.90 33.35  113.28 54.00 59.25 AVG No Limit
6 X 2413.300 83.31 33.35 116.66 74.00 4266 peak No Limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX B Mode 2412 MHz Polarization Horizontal
90 dieVie
L1
T
&
&F
A7 k
w
Fa
"
v
-am
Tnnn.onn 355000 R100.nn BES0.00 namnn 1FFE0.00 1R300 1EES0.00 21400000 FES00. 00 MH

Reading Cormect Measure-
Mo. Mk.  Freq.  Level Faclor  ment Limit  Char

WHz dBuw dB dBuVim  dBuvikn | dB  Detecior | Comment
1 * 4B24.260 5884 -1402 4482 7400 -Z918  peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX B Mode 2437 MHz Polarization Horizontal
a0 diuvim
o
T
£t
&F
o7 %
w
k)
"
r
4.0
1000600 355000 100000 BES0. 00 Tznann  13TS0.00 O 1RIN0UO0  TEES00E 21400000 RS0, 60 MH -

Reading Cormect Measure-
Mo. Mk.  Freq.  Level Facior  mant Limit  Crver

MHz dBuwY a8 dBuvim  dBuvim | dB  Detecior | Comment
1 ° 4874 260 57.68 1377 4381 T4.00 -30D.09 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX B Mode 2462 MHz Polarization Vertial
127.0  dBuvim
nr t
Tar T
I
o7 f
7 l '.
I
BT
w {" 3
| -
47 M
E1 R S e e
il
Z3IR2. D00 FERZ 00 240200 42200 244200 E2 0 248200 502 00 252200 56200 MH=
Reading Cormect Measure-
Mo. Mk.  Freq.  Lewvel Factor  ment Limit  Cher
MHz dBuY dB dBuVim  dBuvim | dB Detecior  Comment
1 X 2463600 8314 3351 11665 7400 4265 peak  Molimi
2 * 2464200 7983 3351 11344 5400 5944 AVG  Molimi
3 2483500 1958 3358 5317 7400 -2083 peak
4 2483500 1250 3358 4608 5400 -7.82 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX B Mode 2462 MHz Polarization Horizontal
0 dhie
[ rJ
T
EF
&
47 i
w
w
1w
f
<40
1000000 355000 B10nunn BES0. D0 T2onnn 135000 VEI00UO0 VESS0.00 27400000 FESO0, 0o MH

Reading Cormect Measure-
Mo. Mk.  Freq.  Level Facior  ment Limit  Cwer

MHz dBuv dB dBuvim  dBuvim  dB  Detecior | Comment
1 ° 4824 580 57.40 -13.62 43 B8 T4.00 -3D12 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 45 of 99



Report No.: FCC022022-5921RF1

‘Test Mode |TX G Mode 2412 MHz |Polarization Vertial
127.0  diiim
"y &
LS
7 o
T
ar f'j LI
& J ||
7 | \
i 1
& / A\
X et
57 f L\-\\
Z ]
v < o
ey [ SN N
kT4 ="
20
PIRZOON 237200 ZAZON  F3A200 20200 FIZ00 MIZO0 MIZO0D 244700 FARZ00 MHr
Reading Correct Measure-
No. M. Freq. Level Facior meant Limit  Ower
MHz dBuY T dBuvim  dBuvim  dB  Deteclor  Comment
1 2380.000 26.80 3327 6007 T4.00 -13.83 peak
2 2350.000 1877 3327 49.04 5400 -4.95 ANG
3 X 2415700 B2.90 33.36 116.26 T4.00 4226 peak Mo Limi
4 2417.200 T4.10 33.36 10746 54.00 5346 ANG Mo Limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX G Mode 2412 MHz Polarization Horizontal
7.0 dheim
&7
T
EF
&F
a7
k
w
Fi
v
f
-3.0
1nnn.oan 355000 B10000n BES0.00 mznonn - 13Fs0.00 TRIN0DLO0D 16ES0.00 21400000 FES00. 00 MH -

Reading Cormect Measure-
Mo. Mk.  Freq.  Level Factor  mant Limit  Crver

MHz dBuw a8 dBuVim  dBuvim | dB | Delscior | Comment
1 * 4824870 55.95 -14.02 41.83 T4.00 -3207 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX G Mode 2437 MHz Polarization Horizontal
.0 e
-1
7
EF
&7
47
*
w
Fd
v
r
-3.0
1000, 0 3550, 0 B100000 BES0. TiZnonn 135000 VEIDDO0 1ESES0.08 21400000 FES00, 0l MH.

Reading Correct Measure- )
Mo. Mk.  Freq.  Level Factor  ment Limit  Crver

MHz dBuY dB dBuVim  dBuvim  dB  Deteclor | Comment
1 * 4825.000 5617 -13.52 42 565 T4.00 -31.35 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode [TX G Mode 2462 MHz Polarization Vertial
1270 dhuVim
ny *
Z
7
llﬂ,."qul'x'-.f
ar \
ar
. |
|II III
& { h
J \ 2
s R H
." 4
Frd Jr'“ \\
_,-N-'—\.ﬂ
. N | P
0
Z3IRZ. 000 IERZ 00 240200 HzE2.m 244300 HEZ 0 248200 2502 00 el il] 562,00 MH:r
Reading Corect Measure-
Mo. Mk. Freq.  Level Faclor  ment Limit  Cwar
MHz dBuY dB dBubim  dBuvim  dB Detector | Comment
1 X 2464000 8328 3351 11679 T400 4279 peak MNolmi
2 * 2484400 7367 3351 10718 5400 5318 AVG  Molma
3 2483500 2666 3358 G024 7400 -13.76 peak
4 2483500 14.82 3358 4840 5400 -560 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX G Mode 2462 MHz Polarization Horizontal
70 dheim
&7
T
EF
-1
a7 1
=
a
Fi
w7
f
-0
1000, 0 3550 00 B100.00 BES0. 00 Tonnn 13TE0.00 VRIN0O0  1ESES0.00 21400000 FES00, 00 MH 2

Reading Correct Measure-
Mo. Mk. Freq.  Level Factor ment  Limit  Owver

MHz dBuv dB dBuVim  dBuvim | dB  Detecior | Comment

1 " 4824270 5683 1352 4331 7400 -3069 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode [TX AX(HE20) Mode 2412 MHz |Polarization Vertial
1270 dheim
n7 *
wr 3
Nika

ar I[ l
ar
Fia
&7 ! 1

1 ‘/ \
57 = "\-‘_
w f \
EL s / \*-_,_._,_H_.,__\_____h_mm_q_ﬁ_
2l

22000 FEI2 00 235200 2372.00m 2392 00 2412.000 243200 452 .00 247200 512,00 MHe

Reading Cormect Measure-
Mo. Mk. Freq.  Level Facior  ment Limit  Orver

MHz dBuV di dBulim  dBu\im  dB Deteclor | Comment
1 2350.000 268.50 3327 B8aTT T4.00 -1423 peak
2 2350.000 17.50 3327 50.77 5400 -3.23 ANVG
3 * 2413600 T1.31 3335 10466 5400 50B6 AVG  Nolimi
4 X 2414.000 B4.34 33.35 117.69 T4.00 43.69 peak Mo Limit

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX AX(HE20) Mode 2412 MHz Polarization Horizontal
ar0 diuvim
L1
T
EF
&F
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w
Fa
v
r
-am
nnn.onn 355000 100000 BES0. 00 noonn 1IFS0.00 1RI0000  1EESDO0 21400000 FRS00, 00 MH e

Reading Cormect Measure-
Mo. Mk.  Freq.  Level Factor  ment Limit  Crvar

MHz dBuv dB dBuVim  dBuvim | dB | Delscior | Comment
1 * 4824 260 56.48 -14.02 42 48 T4.00 -31.54 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX AX(HE20) Mode 2437 MHz Polarization Horizontal
D dieVie
&F
T
EF
&F
47
%
v
I
v
7
1.0
1nnn.oan 355000 R100.00 BES0.00 nznonn 1IFS0.0n 1R3INNO0 VEES0.00 21400000 FES00. 00 MHe

Reading Corect Measure-
Mo. Mk. Freq.  Level Factor  mant Limit  Cwver

MHz dBuY dB dBuVim  dBuvim | dB | Detecior | Comment
1 ° 4B7T4.620 55 TT 1377 4200 T4.00 -32.00 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode [TX AX(HE20) Mode 2462 MHz Polarization Vertial
127.0 dVim
1
"7 X
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e \
i . R s MR B s
FLA]
ZIR2 000 FER2 00 240200 24z22.00 244200 Z462.000 240200 2502 00 252200 Z562.000 MH-
Reading Corect Measure-
Mo. Mk, Freq.  Level Factor ment  Limit  Owver
MHz dBuV a8 dBulim  dBuvin  dB  Delecior | Commenl
1 X 2462600 B4.13 3351 11764 7400 4364 peak NoLmd
2 ' 2463200 7246 3351 10587 54.00 5187 AwWG  HoLmd
3  24Ba500 2839 3358 6187 7400 -1203 peak
4  24B3500 17.26 3358 5084 5400 -3168 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX AX(HE20) Mode 2462 MHz Polarization Horizontal
ar0 diuvim
L1
T
EF
&F
A7 ;c
w
Fa
v
r
-am
nnn.onn 355000 100000 BES0. 00 noonn 1IFS0.00 1RI0000  1EESDO0 21400000 FRS00, 00 MH e

Reading Cormect Measure-
Mo. Mk.  Freq.  Level Factor  ment Limit  Crvar

MHz dBuv dB dBuVim  dBuvim | dB | Delscior | Comment

1 * 4825000 5565 -13.52 4213 7400 -3187 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode [TX AX(HE40) Mode 2422 MHz |Polarization Vertial
127.0  daim
n7 *
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2322000 334200 236200 2ER2.00 240200 2422 00 244200 HE2 DD 248200 52200 MHe
Reading Cormect Measure-
Mo. Mk.  Freq.  Level Factor  ment  Limit  Ower
MHz dBaV di dBuvim  dBuvin  dB Deteclor  Comment
1 2390000 2981 3327 6308 7400 -1082 peak
2 2380.000 1671 3327 4998 5400 402 AVG
3 * 2420600 6806 3337 10143 5400 4743 AVG  Nolmt
4 X 2420800 8041 3337 11378 7400 3978 peak Molimd
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX AX(HE40) Mode 2422 MHz Polarization Horizontal

ar0 dVim

LT

Tr

EF

&F

ar

%

w

Fi

w

)

<10

nnn.onn  3550.00 B1n0.on AES0.00 1zoonn - 1EFSs000 VRIN000D 1EES0.00 21400000 FRS00. 00 MH x

Reading Correct Measure-
Mo. Mk. Freq.  Level Factor  mant Limit  Owver

MHz dBuv dB dBuVim  dBuvim  dB  Deteclor  Comment
1 ° 4844610 58.2T -13.82 42 35 T4.00 -31.65 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: FCC022022-5921RF1

‘Test Mode |TX AX(HE40) Mode 2437 MHz Polarization Horizontal
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Reading Corect Measure-
Mo. Mk.  Freq.  Level Facior  ment Limit  Crvar

MHz dBuv a8 dBuim | dBuvim | dB | Detecior | Comment

1 " 4874230 5647 1377 4270 T4.00 -3130 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: FCC022022-5921RF1

[Test Mode [TX AX(HE40) Mode 2452 MHz |Polarization Vertial
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Reading Corect Measure-
Mo. Mk.  Freq.  Level Factor ment  Limit  Ower
MHz dBuv a8 dBuim | dBuvVim | dB | Detecior | Comment
1 * 2458400 &7.10 3349 10053 54.00 46539 AVG  Molimi
2 X 2458.790 8048 3350 11398 74.00 3998 peak Molima
3 2483500 3079 3358  B437 7400 -963 peak
4 2483500 1726 3358 5084 5400 -316 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: FCC022022-5921RF1

APPENDIX E - BANDWIDTH
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= E=5= Report No.: FCC022022-5921RF1
ITest Mode [TX B Mode
Frequency | 6 dB Bandwidth | 99 % Occupied Bandwidth | 6 dB Bandwidth Min. Limit
Channel (MH2) (MH2) (MH2) (MH2) Result
01 2412 7.680 13.120 0.5 Complies
06 2437 7.590 13.360 0.5 Complies
11 2462 7.620 13.120 0.5 Complies
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Report No.: FCC022022-5921RF1

ITest Mode [TX G Mode
Frequency | 6 dB Bandwidth | 99 % Occupied Bandwidth | 6 dB Bandwidth Min. Limit
Channel (MH2) (MH2) (MH2) (MH2) Result
01 2412 15.500 16.320 0.5 Complies
06 2437 16.160 16.560 0.5 Complies
11 2462 16.030 16.480 0.5 Complies
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= Report No.: FCC022022-5921RF1

ITest Mode [ TX N(HT20) Mode
Frequency | 6 dB Bandwidth | 99 % Occupied Bandwidth | 6 dB Bandwidth Min. Limit
Channel (MH2) (MH2) (MH2) (MH2) Result
01 2412 14.559 17.520 0.5 Complies
06 2437 16.830 17.600 0.5 Complies
11 2462 15.039 17.600 0.5 Complies
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Report No.: FCC022022-5921RF1

ITest Mode [ TX N(HT40) Mode
Frequency | 6 dB Bandwidth | 99 % Occupied Bandwidth | 6 dB Bandwidth Min. Limit
Channel (MH2) (MH2) (MH2) (MH2) Result
03 2422 35.200 35.840 0.5 Complies
06 2437 36.440 36.320 0.5 Complies
09 2452 36.040 36.000 0.5 Complies
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= Report No.: FCC022022-5921RF1

ITest Mode | TX AX(HE20) Mode
Frequency | 6 dB Bandwidth | 99 % Occupied Bandwidth | 6 dB Bandwidth Min. Limit
Channel (MH2) (MH2) (MH2) (MH2) Result
01 2412 12.910 17.520 0.5 Complies
06 2437 16.710 17.600 0.5 Complies
11 2462 17.239 17.520 0.5 Complies
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Report No.: FCC022022-5921RF1

ITest Mode | TX AX(HE40) Mode
Frequency | 6 dB Bandwidth | 99 % Occupied Bandwidth | 6 dB Bandwidth Min. Limit
Channel (MH2) (MH2) (MH2) (MH2) Result
03 2422 35.429 35.840 0.5 Complies
06 2437 36.630 37.920 0.5 Complies
09 2452 36.230 37.600 0.5 Complies
CHO03 CHO06 CHO09
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Report No.: FCC022022-5921RF1

APPENDIX F - MAXIMUM OUTPUT POWER
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Report No.: FCC022022-5921RF1

Test Mode | TX B Mode_Ant. 1
Output Power . _—
Frequency | Output Power Max. Limit |Max. Limit
Channel Duty Factor| + Duty Factor Result
(MHz) (dBm) y ( dém) (dBm) W)
01 2412 18.61 2.63 21.24 28.29 0.6745 | Complies
06 2437 20.05 2.63 22.68 28.29 0.6745 | Complies
11 2462 20.14 2.63 22.77 28.29 0.6745 | Complies
Test Mode ITX B Mode_Ant. 2
Output Power . _—
Frequency | Output Power Max. Limit |Max. Limit
Channel Duty Factor| + Duty Factor Result
(MH2) (dBm) y ( dém) (dBm) W)
01 2412 18.45 2.63 21.08 28.29 0.6745 | Complies
06 2437 19.93 2.63 22.56 28.29 0.6745 | Complies
11 2462 20.05 2.63 22.68 28.29 0.6745 | Complies
Test Mode ‘TX B Mode_Total
Frequency Output Power Max. Limit |Max. Limit
Channel (MH2) (dBm) (dBm) W) Result
01 2412 24.17 28.29 0.6745 | Complies
06 2437 25.63 28.29 0.6745 | Complies
11 2462 25.73 28.29 0.6745 | Complies
Test Mode ‘TX G Mode_Ant. 1
Output Power . _
Frequency | Output Power Max. Limit |Max. Limit
Channel Duty Factor| + Duty Factor Result
(MHz) (dBm) y ( d’ém) (dBm) W)
01 2412 19.11 0.41 19.52 28.29 0.6745 | Complies
06 2437 19.08 0.41 19.49 28.29 0.6745 | Complies
11 2462 19.15 0.41 19.56 28.29 0.6745 | Complies
Test Mode [TX G Mode_Ant. 2
Output Power . _
Frequency | Output Power Max. Limit |Max. Limit
Channel Duty Factor| + Duty Factor Result
(MHz) (dBm) y ( d’ém) (dBm) W)
01 2412 18.97 0.41 19.38 28.29 0.6745 | Complies
06 2437 18.96 0.41 19.37 28.29 0.6745 | Complies
11 2462 19.03 0.41 19.44 28.29 0.6745 | Complies
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Report No.: FCC022022-5921RF1

ITest Mode ITX G Mode_Total
Frequency Output Power Max. Limit |[Max. Limit
Channel (MH2) (dBm) (dBm) W) Result
01 2412 22.46 28.29 0.6745 | Complies
06 2437 22.44 28.29 0.6745 | Complies
11 2462 22.51 28.29 0.6745 | Complies
Test Mode [ TX N(HT20) Mode_Ant. 1
Output Power . _—
Frequency | Output Power Max. Limit |Max. Limit
Channel Duty Factor | + Duty Factor Result
(MHz) (dBm) y ( d>|’3m) (dBm) W)
01 2412 18.96 0.40 19.36 28.29 0.6745 | Complies
06 2437 19.08 0.40 19.48 28.29 0.6745 | Complies
11 2462 19.18 0.40 19.58 28.29 0.6745 | Complies
Test Mode [ TX N(HT20) Mode_Ant. 2
Output Power . -
Frequency | Output Power Max. Limit |Max. Limit
Channel Duty Factor | + Duty Factor Result
(MHz) (dBm) y ( dém) (dBm) W)
01 2412 18.82 0.40 19.22 28.29 0.6745 | Complies
06 2437 18.95 0.40 19.35 28.29 0.6745 | Complies
11 2462 19.09 0.40 19.49 28.29 0.6745 | Complies
Test Mode [ TX N(HT20) Mode_Total
Frequency Output Power Max. Limit |Max. Limit
Channel (MH2) (dBm) (dBm) (W) Result
01 2412 22.30 28.29 0.6745 | Complies
06 2437 22.42 28.29 0.6745 | Complies
11 2462 22.54 28.29 0.6745 | Complies
Test Mode | TX N(HT40) Mode_Ant. 1
Output Power . _—
Frequency | Output Power Max. Limit |Max. Limit
Channel Duty Factor| + Duty Factor Result
(MHz) (dBm) y ( d’ém) (dBm) W)
03 2422 18.22 0.52 18.74 28.29 0.6745 | Complies
06 2437 18.13 0.52 18.65 28.29 0.6745 | Complies
09 2452 18.27 0.52 18.79 28.29 0.6745 | Complies
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Report No.: FCC022022-5921RF1

[ Test Mode [TX N(HT40) Mode_Ant. 2
Output Power I _
Frequency | Output Power Max. Limit |Max. Limit
Channel Duty Factor| + Duty Factor Result
(MHz) (dBm) y ( d3|’3 m (dBm) W)
03 2422 18.14 0.52 18.66 28.29 0.6745 | Complies
06 2437 18.02 0.52 18.54 28.29 0.6745 | Complies
09 2452 18.19 0.52 18.71 28.29 0.6745 | Complies
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Report No.: FCC022022-5921RF1

[Test Mode | TX N(HT40) Mode_Total
Frequency Output Power Max. Limit |[Max. Limit
Channel (MH2) (dBm) (dBm) W) Result
03 2422 21.71 28.29 0.6745 | Complies
06 2437 21.60 28.29 0.6745 | Complies
09 2452 21.76 28.29 0.6745 | Complies
Test Mode | TX AX(HE20) Mode_Ant. 1
Output Power . _—
Frequency | Output Power Max. Limit |Max. Limit
Channel Duty Factor| + Duty Factor Result
(MHz2) (dBm) y ( dém) (dBm) W)
01 2412 16.62 0.37 16.99 28.29 0.6745 | Complies
06 2437 19.16 0.37 19.53 28.29 0.6745 | Complies
11 2462 17.76 0.37 18.13 28.29 0.6745 | Complies
Test Mode ‘TX AX(HE20) Mode_Ant. 2
Output Power . _
Frequency | Output Power Max. Limit |Max. Limit
Channel Duty Factor| + Duty Factor Result
(MH2) (dBm) y ( dém) (dBm) W)
01 2412 16.57 0.37 16.94 28.29 0.6745 | Complies
06 2437 19.07 0.37 19.44 28.29 0.6745 | Complies
11 2462 17.52 0.37 17.89 28.29 0.6745 | Complies
Test Mode [ TX AX(HE20) Mode_Total
Frequency Output Power Max. Limit |Max. Limit
Channel (MH2) (dBm) (dBm) W) Result
01 2412 19.97 28.29 0.6745 | Complies
06 2437 22.49 28.29 0.6745 | Complies
11 2462 21.02 28.29 0.6745 | Complies
Test Mode | TX AX(HE40) Mode_Ant. 1
Output Power . _—
Frequency | Output Power Max. Limit |Max. Limit
Channel Duty Factor| + Duty Factor Result
(MHz) (dBm) y ( d’ém) (dBm) W)
03 2422 14.84 0.39 15.23 28.29 0.6745 | Complies
06 2437 16.49 0.39 16.88 28.29 0.6745 | Complies
09 2452 15.39 0.39 15.78 28.29 0.6745 | Complies
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Report No.: FCC022022-5921RF1

[ Test Mode [TX AX(HE40) Mode_Ant. 2
Output Power I _
Frequency | Output Power Max. Limit |Max. Limit
Channel Duty Factor| + Duty Factor Result
(MHz) (dBm) y ( d3|’3 m (dBm) W)
03 2422 14.60 0.39 14.99 28.29 0.6745 | Complies
06 2437 16.36 0.39 16.75 28.29 0.6745 | Complies
09 2452 15.37 0.39 15.76 28.29 0.6745 | Complies

Page 72 of 99




Report No.: FCC022022-5921RF1

[Test Mode [ TX AX(HE40) Mode_Total
Frequency Output Power Max. Limit [Max. Limit
Channel (MH2) (dBm) (dBm) W) Result
03 2422 18.12 28.29 0.6745 | Complies
06 2437 19.82 28.29 0.6745 Complies
09 2452 18.78 28.29 0.6745 | Complies

Page 73 of 99




Report No.: FCC022022-5921RF1

APPENDIX G - CONDUCTED SPURIOUS EMISSIONS
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Report No
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|Test Mode

[ TX B Mode_Ant. 1

Bandedge-CH

01

Bandedge—CHl%

@ o mmm e ® o mmme
. = MIP‘. -
i
e {l
‘ VS
O P VA e ot r e bt ot
CHO1 - 10th Harmonic of the fundamental frequency
& e L & L mmmoeee & o
) = ) = )
N _ﬂw;m AMWWMW
L ) s Ty s T T T ]
CHO06 - 10th Harmonic of the fundamental frequency
& i R ® S mmmoe L ® o omun
h, M AMMWMM
A s " 1 MMWM«J
CH11 - 10th Harmonic of the fundamental frequency
& i S ® S mmmoe L ® o mum
\,,..,,.,,;,m MWW"“J
" A s s Aok ] U A A ina] [ bt wm%ww

Page 75 of 99




Report No.: FCC022022-5921RF1

[ TX B Mode_Ant. 2
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Report No

.. FCC022022-5921RF1

Test Mode

TX G Mode_Ant. 1
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.. FCC022022-5921RF1

[TX G Mode_Ant. 2
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.. FCC022022-5921RF1

Test Mode [ TX N(HT20) Mode_Ant. 1
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Report No.: FCC022022-5921RF1

|Test Mode

[ TX N(HT20) Mode_Ant. 2
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